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Craftchem PTY LTD
Unit 1, Five Star Business Park, Cnr Beyers Naude and Juice Street
Honeydew Johannesburg

SOUTH AFRICA

TEST REPORT No. FUHLKP2019-01465
Date sample received February 11/2019

Period of testing: February 12/2019 - March 06/2019
Technical Director: Kerstin Scharrer

Test item: Cater QAC, Batch: 153

Fiirth, March 06/2013

Test: Effect on corrosion-resistant steel and other food contact surfaces

SANS 1828:2016 Clause 4.1.4

Findings:

Test temperature: 3s°C
Dilution: 2,00%

Sample Value Verdict
Mass

change
Surface
change

0,01 mg /100 mm? Pass

no change Pass

Conclusion:
The product complies with clause 4.1.4 of SANS 1828:2016.
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General note:

named part be relied upen or used for any

ilty and pr Intertek being
obtained. ity for this document being used for a purpase other
than the purpe i relying on the other pu
agress, useor
resuting therefr liabilfty for any party other than the person by
‘whom it was commissioned.
We would lie to point out, i referring : The individusl
legal i of

justice
Copying excerpts or otherwise reproducing parts of the test report is permitted only with the consent of the laboratory

* = Test method is not part of the accreditation scope
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